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|National Research Center of Testing Techniques

for Building Materials
Test Report

Ne: _WT2018B03C03665 Page 1 of 6
BAC-PCLF-type Self-adhesive
E t t test
Sample Name WatlebraofinaMenibeaie Test Type ntrustment tes
Entrusted by | Shenzhen Joaboa Technology Ltd. Brand BAC
SUZHOU JOABOA Sample
I
Manufacturer | 0 INOLOGY LID. Deséiiption Hapt
Nample July 6, 2018 Quanti 5 rolls
Received Date A sty
Production ) WPID,2.0mm
Date/ Batch No. Model/Slze Im*20m

Test based on

The inspection basis for each inspection item is detailed in the data page

Test Standard

GB/T 23457-2009 Pre-applied and wet installed waterproof sheets

Test Items

Flexibility at low temperature, Flow resistance at elevated temperature,
Watertightness, Tensile property, Tear strength, Asphalt penetration,
Thermal stability, Artificial ageing by long term exposure to elevated
temperature,  The ' peel  resistance between ~waterproof = sheet and
waterproof sheet, Holding power, The peel resistance between waterproof
sheet'and cement-mortar board, The peel resistance between waterproof
sheet and cement-mortar board after soakrng treatment Total thickness,
Area, Visible defects :

Conclusion

% Accordmg to GB /T 23457 2009 test results of all 1tems comply w1th A

the requirements of products w1th class L{of/ P type qf Wet, lnstalled
/\ l
Waterproof sheets. Test results are shown in pages Qéﬁl\{é ['f {/

l( /\,Ql}i) \ | \ ‘ \
Date of; gs’&aed Q%t@bert rLO fOIS
|

Remarks:

| (Blank)

: “ ) Approved by ? @%Verlﬁed by

Test Inst1tut10n Address: The South Mansion of China Bu11d1ng Materials Academy, Guanzhuang; /

Chaoyang Dlstr1ct Begmg, China

e @m%m |

¢ /\Compiledby: AALE

; Telephone +86- OlO 65728538 Post Code: 100024
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(National Research Center of Testing Techniques for Building Materials)

(Test Report)
Ne:  WT2018B03C03665 Page 2 of 6
Unit of | Requirements WA
No. Test Item measure | of Standard | Test Results £nd1v1dgal L eRh D
Conclusion on
ment (WPI)
GB/T
Flexibility at low - 15°C, No |-15C, No TAPAVAVA
i temperature / crack crack hasg B
3 GB/T
328.14-2007
GB/T
70°C, 2h, No |70°C, 2h, No 23457-2009
) Flow resistance at / displacement, | displacement AN 513
elevated temperature No flow, No | ,No flow, No '
droplet droplet GB/T
328.11-2007
GB/T
03MPa, | 0.3MPa, 23457-2009
3 Watertightness / 120min 120min Pass 5
No leakage No leakage GB/T
328.10-2007
Tensile force
(Longitudinal | N/50mm >150 297 Pass
direction)
Tensile force
(Transverse | N/50mm >150 257 Pass
direction)
GB/T
Elongation at 23457_2009
A Tensile maximum 581
property | tensile force % >30 350 Pass GB/T
(Longitudinal 398.9.2007
direction)
Elongation at
maximum
tensile force % >30 359 Pass
(Transverse
direction)
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(National Research Center of Testing Techniques for Building Materials)

(Test Report)
Ne: WT2018B03C03665 Page 3 of 6
Unit of i
fit ot | Requireents’, ' v\ X | indtvidial |/ Tesybased
No. Test Item measur | of Standard .
Results  |Conclusion on
ement (WPI)
Longitudinal
A VAN >12 47 Pass
direction
5 Tear GB/T
strength 529-2008
Transverse
) ) N >12 47 Pass
direction
GB/T
6 Asphalt penetration piece <2 1 Pass 23457-2009
5.19
No bubble, bulljgle
Visible defects / No slip, No slip, Pass
No flow N 3
o flow
i
7 Ay Ve % .0 1.0 Pass | 23457-2009
stability (Longitudinal
AN 5.24
direction)
Dimensional
stability % <2.0 0.4 Pass
(Transverse
direction)

R b ke b TR R X EE P R A e P
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(National Research Center of Testing Techniques for Building Materials)

(Test Report)
Ne:  WT2018B03C03665 Page 4 of 6
Unit of i
b ot PReAteman: Test Individual | Test based
No. Test Item measur | of Standard .
Results  [Conclusion on
ement (WPI)
The retention
rate of tensile
force % >90 93 Pass
(Longitudinal
direction)
The retention
rate of tensile
force % >90 105 Pass
Artificial (Transverse GB/T
ageing by | direction) 23457-2009
long term | The retention 5.23. /5.8«
g exposure to fatd ok : S
elevated elongation % >80 124 Pass GB/T
temperature | ([ ongitudinal 328.9-2007
(70°C, direction) GB/T
168h) 4 328.14-2007
The retention
rate of
elongation % >80 130 Pass
(Transverse
direction)
Flexibility at -13°C -13C
/ Pass
low temperature No crack No crack
The peel
resistance Non-treated | N/mm >1.0 1.8 Pass GB/T
between 23457-2009
9 | waterproof 5.18
sheet and GB/T
waterproof | Heat treated | N/mm >1.0 1.9 Pass 328.20-2007
sheet

R s Rl AEEOTEARE XA E R A e HBE: 65728538 IR4: 100024
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(National Research Center of Testing Techniques for Building Materials)

(Test Report)
Ne:  WT2018B03C03665 Page 5 of 6
Unit of ir
DL PReAemonts Test Individual | Test based
No. Test Item measur | of Standard et | dofcision
ement (WP I ) RIRR ¥:
T?jrlfl; Cpeer min >15 50 Pass
GB/T
10 |Holding power 23457-2009
5.20
Thsil)fgtotgm min >15 43 Pass
The peel
resistance Non-treated | N/mm >2.0 2.1 Pass
between ' GB/T
11 waterproof 23457-2009
sheet and 521
cementmortar | Heat treated | N/mm >1.5 1.6 Pass
board
The petel re.51s’ft‘a1;10e fet\geen GB/T
12 R O oR al N/mm >1.5 1.6 Pass | 23457-2009
cementmortar board after 599
soaking treatment ;
1#: 2.06
2#: 2.06 GB/T
13 Total thickness mm >2.0 3#: 2.05 Pass 23457-2009
4#. 2.05 5.5
5#: 2.05
1#: 100
2#: 101 GB/T
14 Area 20m? % >99 3#: 101 Pass 23457-2009
44 101 5.3
5#: 101
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Efe e

Hig: 65728538 HB%w: 100024




(National Research Center of Testing Techniques for Building Materials)
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(Test Report)
No: WT2018B03C03665 Page 6 of 6
Unit of |Requirements of \ Y]
Ind 1 T
No. Test Item measurem Standard Test Results A Wld‘%a eabaRed
Conclusion on
ent (WP I )
1#~5#:
Should meet the
standard Mept the GB/T
isi d P
15 Visible defects / feqbitenono o8 sj[an ard ass 19892007
Clansé 42 requirements of
' Clause 4.2
Remarks |(Blank)
S THEEND et i
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Notice

1o AR JoHdy “Riet & Fb 4% 5 02
This test report is invalid without the seal.

2. ARG il HAZL T TR
This test report is invalid without the signatures of the related persons.

3. ARG IR HH B ETER
This test report is invalid if erased, altered or copied partially.

4 XA HEA FU BB E 2 B H AR O iR H, EHRARSZ B
Any doubt should inform us within 15 days after receiving the test report.

} 5. LACIGIRE R MZATE B ZRIEASRAL, ORI S 6 57, ZHEAR IR 45 R

PO RAE 57
The commissioned testing samples and commission information are provided by the
applicant. The results shown in the test report refer only to the sample(s) tested unless
otherwise stated. Identifying authenticity of the supplied samples and information is
out of our responsibility. .

6. AR R B Ak, EWF?%@WWE& AR U T 4 2 L
HikE AR TR,
This test report is printed on anti-counterfeiting paper. Its copy should have grid
shading. The numbers on the back of the data sheet are random numbers not related
with the report.

AR R

s (Address ) s A5 BC R A 15

No. 1 Guanzhuang Dongli, Chaoyang District, Beumg 100024, P.R.China.

s ( Post Code) 100024 :
RS (Tel ) (861“))65728538 51167681/7983/7984
LI (Fax): (86 10) 65715991 |
. ﬂ?itb,é;%ﬁﬁ Tel ( 86- 10) 51167679 " Fax: (86 10 ) 65764684
P4k (Web ) : http: //www cbmtc com - www chmabmnet com | ' www.ctc.ac.cn
. %?Hﬂﬁ%ﬁ (E—mall) baogao@ctc acien |/
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